
3ff fii~I~mmm~ 
GOLDEN WHEEL INDUSTRIAL SEWING MACHINE 

Single Needle Lockstitch Flat-Bed Compound Feed 
Sewing Machine For Heavy Duty Materials 

CS-243 

•-I-> l* I~ ~ 
-=;§- -,.-- /.:]' f9T 

PARTS BOOK 

~ f~ ~~ 1~ ~ ~~ 0 Q] 
CHEE SIANG INDUSTRIAL CO.,LTD. 



MODEL CS-243 

INDEX PAGE 

A *KIVH*- - - - - - - - - - FRAME & MISCELLANEOUS COVER COMPONENTS- - - - - - - - - - - - . 2-3 

B. J:td!R!H*---- ------ MAIN SHAFT COMPONENTS ---------------------- 4-5 

C. iHf·J:~i!~Mf*----· NEEDLE BAR· UPPER FEED MECHANISM COMPONENTS--------- 6-11 

D. ~IWIM1!--- ---·---PRESSURE BAR CO¥PONENTS -----··-------------_. __ 12-13 

E. i!*4Mi¥---------- FEED MECHANISM COMPONENTS-------------------- 14-17 

F. "ffd!Mi*---------- HOOK DRIVING SHAFT COMPONENTS------------------ 18-21 

G. *-af!Ffr,111!-------- TENSION POST COMPONENTS --------------------- 22-23 

H. ~filff.· mt!t.Mf*- - - - - · THREAD WINDER & THREAD GUIDE COMPONENTS- - - - - - - - - - - - 24-27 

1. R~J:Mf*---------- KNEE LIFTER COMPONENTS ---------------------- 28-31 

J . 11i*RMf~-------- BELi COVER COMPONENTS ---------------------- 32-33 

K. fil~M1!--------- THREAD STAND COMPONENTS--------------------- 34-35 

L. it!~t&M~-------- TABLE COMPONENTS ---:---------------------- 36-37 

M. Sf~itj:.----------- ACCESSORIES PARTS COMPONENTS------------------ 38-41 

N. ~ftj:.~~JU{Dfl~.~~---NUMERICAL PARTS-UST ------------------------ 42-44 



2 

A ~C~- 2 43 *R~* F RAME & MISCELLAN EO US CO VER COMPONENTS 

8 

9 

3 

12 

13 



A. CS-243 ~~M1~ 
REF.No NOTE ~ilf~~ 

Part No. 

4410111005 

2 2430111200 

3 243011 1300 

4 243011160!1 

5 2430111800 

6 YD050018 

7 S1013-0A 

8 2430111700 

9 ZSC11001 

10 ZSCl 1001 

11 ZSB15014 

12 ZSB09047 

13 ZSB06002 

FRAME & MISCELLANEOUS COVER COMPONENTS 

~{lj:Z].fill Name of Part 

iID #i ( *ll) - - - - - - - - Face Plate Asm. - - - - - - - - - - -

M'~.P#i ---------Side Cover -------------­

M#i ----------Throat Plate -------------

{!f~ ii\ il 
QTY Remarks 

fl} #i ( 15) - -- - - - - - - Slide Plat~ :Right) - - - - - - - - - - -

Pl#i(:lr:) --------Slide Plate (Left) ----------­

;m~ ----------Oit Pipe --------------- 3 
;m~ ----------Rubber Plug ------------­

~J=l ----------Slide Plate Spring ----------- 1 

~** - - - - - - - - -- Screw 11/64-40 L=6.5 ---- - - - -- 2 

tl:** - - - - - - - - - -Screw 1 l/64-40 L=6.5 - - - - - - - - - 2 
~*R: ----------Screw 15/64-28 L=18 -------- - 2 

~** ·- ---------Screw 9/64-40 L=7 - - - - - - - - - -

~*R: - - - - - - - - - - Screw 3/32-56 L=2.5 - - - - - - - - - 2 

3 



B~CS-243 ~-~~ MAIN SHAFT COMPONENTS 

31 29 

14 

4 

I 
I 

' 

11 

15 -' -------- -----i--~ 



B. CS-243 J:.fl!JM{~ 

REF.No NOTE ~i*~~ 
Part No. 

1 4710120101 
2 4710120201 
3 4710120300 
4 47101120400 
5 4710191301 
6 . . 4410121000 
7 4710121100 
8 4710121300 
9 2430122000 
10 4710122100 
11 4710122304 
12 4710122500 
13 4710122601 
14 XA200160 
15 ZSA15010 
16 ZSH16001 
17 YB040045 
18 ZSL 18001 
19 zsc 18001 
20 ZSA 15028 
21 ZSCl 1007 
22 ZS020003 
23 ZSAi6025 
24 4710190100 
25 4710190200 
26 #01 4710190220 
27 #01 4710190230 
28 4710190300 
29 ZSG20012 
30 RE000040 
31 ZSL 18001 

MAIN SHAFT COMPONENTS 

~i*il fiij Name of Part 

QTY Remarks 
__t:flll - - - - - - - - - - Main Shaft - - - - - - - - - - - - - - 1 
..t:flll~~ (:ti) ------Main Shaft Bushing.Front -------­
..t:flll~~ ( cp) - - - - - -Main Shaft Bushing.Center - - - - - - -
..t:flll~ ~ (:ti) - - - - - - Main Shaft Bushing.Rear - - - - - - - -
~fl!~f6 --------Thread Take Up Cam --------­
~*'ifll.ff -------Needle oar Crank Rod --------­
~*'lift~ -------CrankPlate ------------­
$t*'llfl*111 - - - - - - - Needle Bar Crank Shaft - - - - - - - - 1 
ii1L'ffi ---------Feed Cam --·------------ 1 
ffi!Jtfi - - - - - - - - - - Side Plate - - - - - - - - - - - - - -
J1i ffifia ( *.!D - - - - - - - Hand Wheel Asm. - - - - - - - - - - - 1 
;mm - ---------Felt ----------------- 3 
..t*1tl;E'.Ji - - - - - - - -Thrust Collar - - - - - - - - - - - - - I 
;m~ ----------OilWick --------------- 2 
11** ----------Screw 15/64-28 L=15 --------- 3 
tJ.*'* ----------Screw 1/4-40 L=6 ---------- 2 
ffHki11f ---------Tapered Pin 4.0X45 ---------­
~(Ji - - - - - - - - - - Nut 9/32-28 - - - - - - - - - - - - - 1 
ti** - - - - - - - - - - Screw 9/32-28 L=9.7 - - - - - - - - - 2 
~**' ----------Screw 15/64-28 L- 7 - - - - - - - - - - 2 
~M: ----------Screw 11/64-40 ----------- 2 
!:;M: ---.-------Screw 5/16-24 L=21 --------- 2 
tlif. ----------Screw1/4-40L=6 ----------· 2 
~fl! -- - - - - ----Thread Take Up Lever --------- 1 
;gff ----------Roller ---------------- 1 
;{tFf ----------Roller ---------------- (1) 
ilH:t- -- --------Roller ---------------- (1) 
JnH-mJ'.i:f! - ...,. -----Roller Stud - - ----- - · ----- · 
~if. - - - - - - - - - -Hinge Screw 5/16-24 0=12.7 L=9 - - - -
E~tf]J.i - - - - - - - - E-Shaped Snap Hing (4mm) - - - - - - -
~(Ji - - --- -----Nut 9/32-28 ------------ -

Note G1ic) #01 .... . Selective part 
5 



-· 

C : C S ·- 2 4 3 *f ~ · _[_ EfB ~ *~ ~ * NEED LE BAR • UP P ER F E ED ME CH AN I SM C 0 MP 0 NE NT S ( 1 / 3 ) 

9 

---14 

15 

13 

21 
~18 

·· -· 

6 



C. CS- 2 43 ~tf~ · ...t$~*4fMH~ NEEDLE BAR · UPPER FEED MECHANISM COMPONENTS( 1 /3) 

REF.No NOTE ~{lf~~ ~{tf~f~ Name of Part {4~ il a 
Part No. 

1 2430142 100 
2 44 10145600 

3 4710142201 
4 44 101 42300 

5 2430142400 
6 LG4043-0A 
7 ZSA15028 

8 ZSA15028 

9 ZSA16010 
10 ZSB15015 

11 ZSHl 6005 

12 ZMJ06002 

13 2430142000 
14 ZSG18015 
15 ZSL.18001 
16 ZSG22002 
17 WH208005 
18 ZSL22001 

19 4410143100 
20 ZSK18019 
21 RE000080 

cpiji - - - - - - - - - - Driving Shaft - - - - - - - - - - - - -

c:fl~~~ (ti..) - - - - - - Driving Shaft Front Metal - - - - - - - -

cp~~~(=t=.J ) - - - - - -Driving Shaft Rear Metal - - - - - - - -

QTY 

!fl fm)l~ ( AA) - - - - - - Driving Shaft Rod ,Front - - - - - - - -
lfl :fltlil~(ifl) - - - - - - Driving Shaft Rod, Rear - - - - - - - - 1 
~ ra - - - - - - - - - - Thrust Collar D= 18 W=-1 2 - - - - - - - - 2 
i;**' ---------.-Screw 15/64-28 L=7 --------- 1 
'It«** - - - - - - - - - - Screw 15/64-28 L::7 - .:.... - - - - - - - 1 

~** ----------Screw 1/4-:40 L=4.5 ---------- 4 

~** ----------Screw 15/64-28 L= 14.5 -- - - - - - -
~**' ----------Screw 1/4-40 L=4.5 -------:.--;:-- 1 I 

~** ----------Screw M6x1 L=15 ---------- · 1 
il~ ----------Lenghtwise Feed Rod --------- · l 

~** ----------HirigeSc,!ew9/32-280=12L=12 ---- , l 
ftW - ----------Nut 9/32-28 - ------------ 1 

~*'*- ----------Hinge Screw 11132-28 0=11.11 L=12.7 -­
!f-M: [El - - - - - - - - -Washer cp 16 X 3.5 d=8.8 - - - - -- -­
~~ - - - - - - - - - - Nut 11 /32-28 - - - - - - - - - - - -

WftttliilH~~ -- - - - - --Frame Driving Link - - -- -- - - - - ·1 · 
. i;** - - - · - - - - - - - Hinge Screw 9/32-28 - - - - - - - - - : 2 · 
· E~tGJl ---~---- E-Shaped Snap Ring(8mm) ------- 2 

.· ' 
•I 

... 
J 

Remarks 

:;···· ..... 

7 



8 

C . C S -:- 2 4 3 ~tff · J:.ffBi~l~·IJ~ NE ED L E BAR • UP P ER F EE D MECH AN I SM C 0 MP 0 NE NT S ( 2 / 3 ) 

24 

26 

22 

30 
25 

27 

31 ~ 
11 7 

14 

l~ 

3 

16 

5 

4 

15 



C. CS-243 ~H•·..t.$j!*~M~ NEEDLE BAR· UPPER FEED MECHANISM COMPONENTS(2/3) 
REF.No NOTE ~{tt~~ ~{tt=~ fiiJ . Name of Part flt~ Ufi U 

1 
2 
3 
4 
5 
6 
7 
8 
g 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 

Part No. 
4410140100 
4410270100 
4410140900 
IN794#230 
4410140200 
4410143700 
4410272300 
4410272200 
4410270200 
4410273000 
4410270400 
ZMH06005 
ZMH06010 
ZMH06005 
ZSBl 1022 
ZSHl 6005 
ZMH06005 
ZMJ06002 
ZSBl 1076 
ZSB15004 
XA200100 
4410 l 50100 
4410143600 
4410143300 
4410151000 
4410142900 
ZSB11041 
ZSKl 8019 
RE000080 
4410151100 
ZSBl 1042 

~+-*' ----------Needle Bar -------------­
~+*'~ - - - - - - - - -Frame Driving Base - - - - - - - - - -
~+-*'~ - - - - - - - - - Needle Bar Connection - - - - - - - - -

Q'TY Remarks 

~ -----------Needle (794 Nm=230) -------- ­
~fm ----------Needle Stopper -----------­
Wt& -- -~------Pressure Plate -----------­
~iiifm ---------Setting Shaft ----- - ------­
~ftii:flj ---------Setting Plate ------------­
tt*'fiflll - - - - - - - - Frame Driving Base Shaft - - - - - - - · 
~lUi'ifm~~ - - - - - - -Frame Driving Base Shaft Metal - - - - -
jjf*'~7f<:i: - - - - - - -Frame Driving Base Guide - - - - - - -
!J.f.R: ----------Screw M6x 1 L=12 ---------­
t«t,t. ----------Screw M6x 1 L=10 ---------­
tit:* ----------Screw M6x 1 L=12 ---------­
~** ----------Screw 11/64-40 L=7 --------­
~** --- - -- -----Screw 1/4-40 L=4.5 ---------- 2 
t"«** - - -- - - --- -Screw M6x1 L=12 -------- - - 1 
t«**- - - - - - - - - - - Screw M6 x l I =Pi - - - - - - - - - -
~M ----------Screw 11/64-40 L=12 --------­
t'.t:** ----------Screw 15/64-28 L=10.5 -------­
;m~ -----------Oil Wick --------------­
W*f ----------Upper Feed Bar -----------­
L~il~ -------- L Link ---------------­
)it; - - - - - - - - - - Upper Feed Frame Driving Link - - - - -
r;t:J1tf!llJJJ ---------Pressure Foot -----------­
rp~!Wlfm --------UpperFeedBarPin ---------­
~** ----------Screw 11/64-40 L=7 ---------· 
t'«** - - - ----- - -Hinge Screw 9/32-28 -------- - 2 
E~ffi~ - - - - - - - - E-Shaped Snap Ring-(Smm) - - - - - - - 2 
tfjj!~[f:f1j - -- - - - -Guide Plate - - --- - - -- - - - - 1 
ti** ----------Screw 11/64-40 L=4.5 --------- 3 9 



C. ts .:... 2 4 3 ~tfl · J:.filH~*3f!UJ* NEEDLE BAR· UPPER FEED ME CH AN I SM COMPONENTS (3/3 ) 

9 

17 

10 



C. CS-243 ~Hf· ..t $i!*~fMlf* NEEDLE BAR • UPPER FEED MECHANISM COMPONENTS(3/3) 
REF.No NOTE ~ilf:.~~ ~ilf:.~ M Name of Part {lf:.~ {I tt 

2 

3 

4 

5 
6 

7 
8 

9 

10 
11 
12 
13 

14 
15 

16 
17 

Part No. 

4710144401 
4710144500 
4710144600 
4710144700 
4710144800 
4710144900 
4710145000 
4710145100 
ZSG22002 
WH208005 
ZSK18019 
ZSA16025 
ZMJ06002 
ZSD20011 
ZSL22001 
ZSA15028 
RE000080 

Q'TY Remarks 
®"1(,'fR -- -------Driving Cam - --------- - -­
il~ - - - - - - - - - - Connecting Rod - - - - - - - - - - - · 
.t~fdlWi - - - - - - - - Driving Shaft Arm.Front - - - - - - - -
.tmfdulbti'i - - - - - - - Driving Shaft Arm.Rear - - - - - - - - -
.t~flk ---------Feed Rocker Shaft ---------- 1 

..tmfdl(1i.) -------Bushing.Front ------------- l 

.tmfdl(~) -------Bushing.Rear -------- - ---- 1 
tftl.fdlii~ - - - - -- - - - Rod - - - - - - - - - - - - - - - - · 
tl:** - - - - - - - - - -Hinge Screw 11 /32-28 D=11.11 L=12.7 - -
!J!~IBI - - - - - - - - -Washer <P 16 x 3.5 d=8.8 - - - - - - - -

~** ----------Hinge Screw 9/32-28 - - - - - - - - - 2 
ti** ----------Screw 1/4-40 L=6 ---------- · 2 
ti** - - - - - - - - - -Screw M6 x 1 L=15 - - - - - - - - - - 1 

ti** ----------Screw 5/16-18 L=19 --------- 1 

t'C~ -- - -------Nut 11/32-28 -----------­
ti** ----------·screw 15/64-28 L=7 ---------· 2 
E~ttJJJ - - - - - - - - F-Shar>P.rf SnRp Ring (8mm) - - - -- · 

11 



D ·. C S - 2 4 3 J~JftilJ!iJ* P R E S S U R E B A R C 0 M P 0 N E N T S 

3 

16 

@) 
6 

17 

12 



D. CS-243 flflllWMf~ 
REF.No NOTE ~{lf:;mPJ; 

Part No. 
1 4710150100 

2 4710150200 

3 4710150300 
4 4410150400 

5 4410150500 
6 4710150600 
7 4710150700 
8 4710150800 

9 4410143805 

10 4410143800 

l 1 4410152500 
12 4710151500 

13 4710151600 
14 4710151700 

15 47 10151800 
16 4710151900 
17 4710152000 

rn ZSH16005 

19 ZSA16039 
20 ZSB12002 . 
21 ZSB09061 
22 ZSL09001 
23 ZSJ16001 

24 25812016 
25 WA100009 
26 YD030020 

PRESSURE BAR COMPONENTS 
~{4:gfl!} Name of Part 

¥fl*' ---.-------Presser Bar ------------­

tif!*'J;'g - - - -:- - - - - Presser Bar Bushing - - - - - - - - - -

t«** - - - - - - - - - - Screw - - - - - - - - - - - - - - - · 

f4~ WI il 
Q'TY Remarks 

!Ul%i~jt --------Spring ---------------­

tifl*'il~S - - - - - - - Presser Bar Guide Bracket - - - - - - -
S!*'ml'.:iE:~ -------Hand Lifter Link ----------- · 
¥fl*'iii11)'8J - - -- - - - -Hand Lifter Cam - - - -- - - - - - -

tifl*'ilH~ - - - - - - - -Hand Lifter Lever - - - -- - - - - -­

*tif!Ml(*ID - - - - - - -Pressure Foot (Standard) Asm. - - - - - 1 
*¥flll111 - - - - - - - - -Pressure Foot (Standard) - - - - - - - · (1) 
i*MU~ ---------Guard ---------------- (1) 
tl~ - - - - - ...__ - - - - Nut - - - - - - - - - - - - - - - - -

tifltfiJ!~tf.i -------Grip ----------------· 
~t& ----------Guide Plate -------------
5.E!l ----------Thrust Collar ------------­
~ff ----------Roller Follower ------- - ---­
~fflm ---------Guide Pin ---- - -- · · --

t:l** ----------Screw 1/4-40 L=4.5 ---------- 2 
tli* ----------Screw 1/4-40 L=2.5 ---------- 1 
tlf:* --......:.-------Screw 3Lt6-2B L=12 --------- - 2 
tlf:* ----------Screw9/64-40L=13.5 --------­
tl(ll ----------Nut 9/64-40 ------------­

tlf:* ----------Screw 1/4-40 L=6.5 ---------­

tiff --- -------Screw 3/16-32 L=lO --------- 2 
~Ji ------- ---Collar ---------------- 1 

~jtm .. - - - - - - - - - Spring Pin 3.0X20 - - - - - - - - - - -

I' 

13 



E : C .s - 2 4 3 ~~ll* F E E D ME C HAN I SM C 0 MP 0 NE NT S ( 1 / 2 ) 

33 

11 f""-.-.\ 

-----noir d~ 
40 

............ 27 

34 

14 40 



E. CS-243 ~*!1-Mf~ 
REF.No NOTE ~itf~li!,; 

Part No. 
1 2430160100 
2 2430161400 
3 2430164800 
4 2430164900 
5 H6014-0A 
6 2430160400 
7 2430160800 
8 2430162700 
9 2430170900 
10 2430170100 
11 2430170500 
12 2430170300 
13 LG4044-0A 
14 2430170600 
15 2430170700 
16 2430160600 
17 2430161700 
18 2430160700 
19 LG4044-0A 
20 2430161700 
21 2430160700 
22 XB207002 
23 Al 130-0A 
24 ZS809010 
25 ZMJ06002 
26 ZSA 12005 
27 ZS809010 
28 ZMJ06002 
29 ZMJ06002 
30 ZSA16011 
31 ZSG18014 
32 ZSL18001 
33 ZSB15014 
34 ZSA 16029 
35 ZSA 16029 

. 36 ZMJ06002 
37 ZSK20009 
38 ZSK20009 
39 RE000080 
40 ZSA15037 
41 XA200130 

FEED MECHANISM COMPONENTS ( 1 /2) 
~itf:3fifi Name of Part 

Q'TY Remarks 
"*ft"§ ----------Feed Bar ---------------- 1 
~;\Sl"(j" ----------Feed dog ---------------- 1 
~;\Sl.g.jj!W(~) ------·Feed Bar Rod - --;--------- ---- 1 
~*4.g.'1!1 ---------Feed Bar Shaft -------------- 1 
'.iE~ - - - - - - - - - - - Thrust Collar - - - - - - - - - - - - - - · 1 
tfillfJ'1!1 ----------Feed Rocker Shaft ------------ 1 
~fillJH111*1!1 - - - - - - - - - Feed Rocker Shaft Crank - - - - - - - - - 1 
mlllfftilJll ---------Feed Rocker Shaft Crank(rear) ------- 1 
zt\~•i)fil --------Feed Lifting Rock Cam ---------- 1 
z*4W ----------Feed Rod ---------------- 1 
JiW ----·--------Feed Lifting Rock Link ----------·· 1 
~*4lffi ----------Feed Lifting Rock Shaft ---------- 1 
'.iE~ --- --------Thrust Collar D=14.72 W=10 -------- 1 
ii~( "lr_) - -- - -- - - - Feed Lifting Rock Link(Front) --- - - - - - 1 
jjVj!. - -- -- - - -- -- - Feed Lifting Link - ------- - - - - - 1 
~fill!JlJll~rgom ------·Bushing, Front -------------- 1 
..t""f ~*4'11!~rg - - - - - - Driving Shaft Metal - - ----- - - - - - 1 
~lfil!JlJllE"g(~) - - - - - - ·Bushing, Rear - - - - - - - - - - - - -- 1 
'.iE~ -----------Thrust Collar 0=14.72 W=10 -------- 1 
..t l' ~:M'11!E"g - - - - - - Driving Shaft Metal - - - - - - - - - - - - 1 
~a\l!Jilll~"g(~) - - - - - - ·Bushing, Rear - - - - - - -- - - - - - - -
iffiMl -----------Felt -----------------­
~!fijf -----------Spring ----------------- 1 

~** -----------Screw9/64-40L=6.5 ----------- 2 
t't*-* - - - - - - - - - - - Screw M6 X 1 L=15 - - - - - - - - - - - - 2 
t'-** - ----------Screw 3/16-32 L=7 ------------ 1 
U*-* -----------Screw 9/64-40 L=4.5 ----------- 2 
t"-** -----------Screw M6X 1 L=15 ------------ 2 
i'J.** -----------Screw M6X 1 L=15 ------------ 1 ti** -----------Screw 1/4-40 L=7 ------------ 2 
!.'-$.* - - -- - - - - - - - - Hinge Screw 9/32-28 D=10 L=9.5 - - - - - - f 
tU;J --- --------Nut 9/32-28 --------------- 1 
tl*'i -----------Screw 15/64-28 L=18 --~-------- 1 U** -----------Screw 1/4-40 L=3.5 -----------· 2 
~** -----------Screw 1/4-40 L=3.5 -----------· 2 
~** -----------ScrewM6X1 L=15 ------------ 1 !l** - - -- --- - -- - Hinge Screw 5/16-24 ----------- 1 
ti*'* -- - - - ------ Hinge Screw 5/16-24 ------ - - - -- 1 
E~tD~ --------- E-Shaped Snap Ring (8mm) -------- 2 
'l:t*'* -----------Screw 15/64-28 L=10.5 ---------- 5 
iffi~ -----------Oil Wick ¢2.0X130 ------------ t 15 



E .. C S_ - 2 4 3 ~*~!Ul* F E E D M E C HAN I S M C 0 MP 0 N E N T S l 2 / 2 > 

1 

19 

21 

4 

I 
17 

8 

6 

24 23 

16 



REF.No NOTE ~i4~~ 
Part No. 

1 2430160900 

2 4710161000 
3 2430161100 
4 4710161200 
5 2430161300 
6 4710161600 
7 4710161800 
8 4710l61900 
9 4710162000 
10 2430162200 

11 4710162300 
12 ZSK18018 
13 ZSK18020 
14 ZSL18001 
15 ZSB12015 
16 ZSB12036 
17 ZS815019 

18 2430161500 
19 2430163800 
20 ZSL18002 
21 2430163500 
22 2430166000 
23 ZSG18015 
24 ZSL18001 

FEED MECHANISM COMPONENTS ( 2/ 2) 

~i4~fM Name of Part itf:.fj • it 
QTY Remarks 

ilfl~~ --------Rod ----------------­

~*4-ilW. ------- -Feed Connecting Link ------ - -­
~*4&1!1&PW. -------Feed Regulator -----------­
i'Jt+t.i~ --------Lever --·------------ -­
Mil~ ---------Side Cover -------------­
i!llti~tfi - --- - ---Lever Grip - --------- - _ _:_ _ 

fll311Ul~ -------Lever Shaft -------------
tlW ----------Nut --------------·----

l!*i~!i!· - - - - - - - - Spring - - - - - - - - - - - - - - - · 
~~Ii ---------Support Plate ------------
111* - - - - - - - - - - Ball - - - - - - - - - - - - - - - - -
tit:* ----------Hinge Screw 9/32-28 ____ :_ ___ _ 

ti** - - - - - - - -:- - -Hinge Screw 9/32-28 - - - - - - - - -
t'«MI ----------Nut 9/32-28 ------------­
tit:* -------- - -Screw 3/16-28 L=12 --------- · 2 
~** ----------Screw 3/16-32 L=18 --------- · 1 
ti** ----------Screw 15/64-28 L=9 --------- 2 

ia~4PJ!JiiJW.i1J - - - - - - Feed Regurator Shaft - - - - - - - - -
~~ ----------Spring Hook Screw ---------- 1 
it~ --------'-'---...,Nut 9/32-28-·----~---·~----- 1 

t.itt!L~iJjt --------Spring ---------------­
~jif!t ---------SpringHook ------------­
t'«f:* ---------~Hinge Screw 9/32-28 0=12 L=12 ---­
ti~ ----------Nut 9/32-28 -- - ----------

. I .· · 

17 



F-. C. S - 2 4 3 ""f~llJ* H 0 0 K DR I V I NG SH AFT C 0 MP 0 NE NT S ( 1 / 2} 

18 



F. CS-243 ""Fflll!MH~ 
REF.No NOTE ~ilt:~~ 

Part No. 

1 4710182500 

2 4710182600 

3 4710182700 

4 2430180100 

5 2430180300 
6 4710180500 

7 2430181600 
8 2430181400 

9 4710181300 

10 2430184200 

11 4710183200 

12 XB207002 

13 4710183900 

14 LG4044-0A 

15 ZMJ08003 

16 ZSL1B003 

17 ZSA15010 

18 ZSA 15010 

19 ZSK15006 

20 4710183800 

21 ZSGl2047 

22 ZSA16029 

23 Y8040016 

HOOK DRIVING SHAFT COMPONENTS ( 1 /2) 
~ilt:~ fl4 Name of Part 

iltltiJi ------ ---Hook Driving Shaft Crank -------­

~il ----:-------Crank Slide Block ----------­

~ff ----------Slide Block Stud ----------­

l'fill -- -- ------Hook Driving Shaft ----------

1''1k~~(le:) - - - - - - Bushing, Front - - - - - - - - - - - -

l'flll~~(:b) ------Bushing, Rear ------------· 

~ii~~~ll.JtA -- -----Shuttle Driver - ------- - --­
~ii~ii ---------Hook Cover -------------­

tlii~ ----------HookAsm. -------------­

~ii~ijp.Ji~ - - - - - - - Shuttle Race Body - - - - - - - - - -
~ff ----------Bobbin ---------------

W:D ii il 
QTY Remarks 

. ;m*M ----------Felt ----------------· 

;mm ----------oil Felt --------------­

'.jEJi - - - - - - - - - -Thrust Collar 0=14.72 W=lO - - - - - - · 

~** ----------Screw MB x 1.25 L=22 --------­
~Ml ----------Nut 9/32-28 ------------- l 

t«** ----------Screw 15/64-28 L=15 --------- 2 
t'-t:ift ----------Screw 15/64-28 L=15 --------­

ti**- ----------Screw 15/64-28 ----------- 1 

StifB'-ji -- - - - - --Hook Counter Sprig ----- -- - - - 2 
tmf:* - - ...:_ - - - - - - - Hinge Screw 3/16-28 0=5 L=l 5.6 - - - - 2 
t'-f:* ----------Screw 1/4-40 L=3.5 ---------- 2 

ti.~~ ---------Tapered Pin 4.0X16 ----------

19 



F·. C-S- 2 4 3 "fflhllJ* HOOK DRIVING SHAFT COMPONENTS (2/2) 

3 14 

13 

20 



l 

I 

F. cs- 243 ""f'8itM!f* 
REF.No NOTE ~f4~?il 

Part No. 

2 

3 
4 

5 
6 

7 
8 

9 

10 
11 
12 

13 
14 

15 
16 

17 
18 

19 
20 
21 

4710181800 

4 710181900 

4710182000 
4710182200 
2430182300 
4710182400 
4710182800 
471018290(1 

4710183000 

4710183100 
4710182100 
ZSA15010 

ZMJ08003 
ZSC11002 

ZSA15028 

XA300080 

LG1275-0A 

ZSDl 1010 

ZSLl 1002 
ZSBl 2036 
ZSB 15032 

HOOK DRIVING SHAFT COMPONENTS ( 2/2) 
~{tj:~ fill Name of Part 

llJ~ - - - - - - - - - - Connecting Rod - - - - - - - - - - - · 

{iii)~ - - - - - - - - - Con-Rod Eccentric Cam - - - - - - - -

IJJ~.lt~ --------Cam Side Plate -----------­

ffillb:flJi -- ---- ---Oscilating Rock Shaft --------­
ffilJ!JJ:flJitib --------Hinge Pin -------------­
tfilltJ:flJi~i£~ - - - - - - Rock Shaft Bushing - - - - - - - - - -
~~ti A --------SlidePlateA ------------­

[m~ti . B -------·Slide Plate B -------------­
il$6*lll ---------Con Rod Pin -------- -----

i4~ ii it 
Q'TY Remarks 

i!lf - - - - - - - - - - - Con Rod Pin Wedge - - - - - - - - - -

if~*11!7f< -- ------Cage&Roller ------------­

~** ----------Screw 15/64-28 L=15 --------=--- 1 '*** --------- -Screw MBX 1.25 L=22 ------- -- 2 
~f.* ----------Screw 11/64-40 L=7 ---------- 2 •** ------ ----Screw 15/64-28 L=7 - -------- 1 
~** ----------OilWick ¢2.5X80 ---------- 1 
.lt~ ---- ------Plug2.9X3.2X3 ---------- -- l 
tl** - - - - - - - - - - Screw 11 /64-40 I =?4 - - - - - - - - · 2 

ti~ ----------Nut 11/64-40 ------------ 2 
ti** ----------Screw 3/16-32 L=18 ---------­
tlit. - - - - - - - - - - Screw 15/64-28 L= 14 - - - - - - - - -

21 



G~CS-243 *~~~* TENSION POST COMPONENTS 

II~>-..........,_ (- c;" :;. 

1 

3 

22 16 

I n \:--h: --
\ : n :J 
o'~ 
I ' 

19 



G. CS- 243 *~-T-Mf*- TENSION POST COMPONENTS 
REF.No NOTE ~i~~~ ~~~ filJ Name of Part ilJ:-D Wi U 

1 

2 
3 
4 

5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 

19 
20 
21 

22 
23 
24 

25 

Part No. 
4710310100 
A1025-0A 

ZSN16004 
4710310400 
4710310500 
4710310600 
47103to700 
4710310800 
4710310900 
4710311000 
4710311100 
4710311200 
XB123001 
4710311400 
4710311605 
4710312000 
ZSL18003 
ZSG12046 
ZSL15002 
ZSBl 1011 
ZSB09014 
ZSB09047 
ZSC09005 
ZSB09047 
4710113300 

QTY Remarks 

~~!k!t:**t; - - - - - - -Thread Tension Post - - - - - - - - - · 1 
e!f:l!I ---------Tension Disk ------------- 2 · 
ttMI -----------Nut 1/4-40 ------------- 2 

~~5liili - - - --- --Thread Tension Spring ----- - - - - 2 
5liilt!i ---------Thread Tension Post Bracket -----­
f:lUI· ----------Thread Tension Guide --------­
.fMlift - - - - - - - - - Thread Releasing Plate - - - - - - - - -
Mf:lsili:& --------SpringA --------------­
Mtl5!1.JC --------SpringB ------- - --~---­

~flllsiii•~~ff - - - - - Spring Support Plate - - - - - - - - - · 
&r.I~~**~ - -- - - - -Thread Tens ion Wheer Post - - - - - - -
&r.l~f:lfti - - - - - - - -Thread Tension Wheel - - - - - - - _: - 1 
~Ji ----------Wheel Felt -------------- 2 
~nti!l1JD --------Felt Support Plate ----------· 2 
~UH\!!. - - - - - - - ~ - Arm Thread Guide Bottom Asm. - - - - ...:. 
~tit(l') --------Frame Thread Guide ---------­
~(II ----------Nut 9/32-28 ------------- 1 

ii** - - - - - - - -- -Hinge Screw 3/ 16-28 0=6 L=3.2 - - - - -
t«MI ----------Nut 15/64-28 ------------
ti** ----------Screw 11/64-40 L=9 - ---------· 2 
t:Cff - - - - - - - - - - Screw 9/64-40 L=6 - - - - - - - - - - 1 
ti** ----------Screw 9/64-40 L=7 ---------- 1 
af.* ----------Screw 9/64-40 L=5 ---------­

~** ----------Screw 9/64-40 L=7 ---------­
*if!!- ---~------Thread Guide ------------- 1 

23 



; ). 

H : C S - 2 4 3 ~*i~ · *iftl-111~ TH R E AD W I ND E R & TH R E AD GU I D E C 0 MP 0 N E NT S { 1 / 2 ) 

24 

3 

,---------· _____ J_ ________ g----;----· --1 

l_ 

~ 
' 

10 

7 

21 

..._______ ...______13 5 _____ _J 

29 

30 

28 

27 



H. CS-243 1~m~·~lliMf* THREAD WINDER & THREAD GUIDE COMPONENTS (1/2) 
REF.No NOTE ~ilf~li! ~flf::gffi Name of Part flt:~ {iij it 

2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

Part No. 
4710320100 
ZSBl 1011 
4710320805 
4710320800 
4710320900 
4710321000 
4710321100 
4710321200 
ZSB06008 
ZSA08007 
ZSL08001 
4710321300 
4710321400 
4710322000 
ZSGl 1059 
4710321500 
4 710321600 
4 710321800 
4710321900 
ZSBl 1083 
ZSGl 1057 
ZSL 11007 
ZSLl 1007 
ZSA 11003 
4710320300 
ZSBl 1071 
4710320400 
ZSB08008 
4710320500 
ZSA15028 

Q'TY 
rft.:t& ----------Thread Winder Plate ---------- 1 
~** ----------Screw 11/64-40 L=9 --------- · 4 
!~**.ff.Ml. --------Thread Winder Asm. ---------· 1 
"f**~f.~:#i -------Thread Winder Base ---------- (1) 
t~Hffm ---------Thread Winder Shaft -------- -- (1) 
'.iEi:li~t~itlt -------Spacer --------------- (3) 
~:h;t& ---------Bobbin Presser ------------ (1) 
5iHi:t& - - - - - - - - - Bobbin Presser Spring - - - - - - - - - (1) 
~** --------- -·Screw 3/32-56 L=3.3 - -------- (2) 
~** ----------Screw 1/8-44 L=8.5 ---------- (1) 
f#.~ ----------Nut 1/8-44 ------------- (1) 
~~llJf;i - - - - - - - - - Bobbin Winder Wheel - - - - - - - - - · ( f) 
m**Wi ---------BobbinWinderFrame --------- (1) 
~Ulfff! ---- -- - --Wheel Ring ---------- ---- (1) 

~** ----------Hinge Screw 11/64-40 0=6.35 L=5 - - - - (1) 
m**~fJ;fti - - - - - - - Bobbin Winder Tension Bracket - - - - - (1) 
.~.Htasii!N --------Spring ---------------· (1) 
j~~.~.HtB5'-~ - - - - - - Bobbin Winder Spring - - - - - - - - - (1) 
)Eiji - - - - - - - - - -Thread Winding Shaft Collar - - - - - - · (1) 
f#.*'1: - ---------Screw 11/64-40 L=18 --- - - - - - - (3) 
!!!*-*-* ----------Hinge Screw 11/64-40 0=7.24 L=l.9 --- (1) 
tt:MI __ _:_ _______ Nut 11/64-40 ------------ (1) 

tt:W ----------Nut 11164-40 ------------ (1) 
tt:*-* - - - - - - - - - - Screw 11 /64-40 L=5 - - - - - - - - - · (2) 
'.iEi:liif4 ----·-----Stopper --------------­
tt:** - - - .,.... - - - - - - Screw 11 /64-40 L=30 - - - - - - - - -
tJJ~~t~.f& - - - - - - - Thread Cut & Clamp Plate - - - - - - - 1 
tt:f:* ----------Screw 1/8-44 L=4 ----------· 2 
J!tf*fff ---------Friction Wheel -------~---­

~** ----------Screw 15/64-28 L=7 - - - - - - - - - · 2 

Remarks 

25 



H . C S -- 2 4 3 ~*i~ · *inl-lih* TH R E AD W I ND E R & TH R EA D GU I D E C 0 MP 0 N E NT S ( 2 / 2 ) 

8 

9 

26 



H. CS-243 ~~~~·f:}Rtlf-IMH* THREAD WINDER & THREAD GUfDE COMPONENTS (2/2) 
REF.No NOTE :~Hf.~~ ~i4:8fi!J Name of Part #~ ii U 

2 

3 
4 

5 
6 

7 
8 

9 

10 
11 

12 
13 

Part No. 

4710313005 

4710313000 

4710313100 

4710310100 
A1025-0A 

ZSN16004 

ZSL18003 

4710322200 

4710322300 
ZSBl 1015 
ZSB08001 

ZSB09047 

ZSB15004 

Q'TY Remarks 

~jJ~~~tJl - - - - - -Thread Winder Guide Base Asm. - - - - - 1 

~JJam~S.t:l' - - - - - -Thread Winder Guide Base - - - - - - - (1) 
ID1]~5ij!.ji --------TensionSping ------------ (l) 

mi!'~tl**~ - - - - - - - Thread Tension Post - - - - - - - - - · (1) 

!H:l~ ---------Tension Disk - ------ - ----- (2) 
ti~ ----------Nut 1/4-40 ------------- (1) 

!ltt:~ - - --------Nut 9/32-28 - - - ---------- (1) 

tft!I- ----------Thread Guide ------------­

tftil-~ ---------Guide Bracket -----------­

ti** - - - - - - - - - - Screw 11 /64-40 L=8.5 - - - - - - - - -
!t;$R: - - - - - - - - - - Screw 1 /8-44 l=6 - - - - - - - - - - · 

~** _:_ ---------Screw 9/64-40 L =7 - --; - - - - - - - -

IJ!'!$R: ----------Screw 15/64-28 L=l0.5 -------- 2 

27 



I·, C.S - 2 4 3 gJ:.liJ* KNEE L I FT ER C 0 MP 0 NE NT S ( 1 / 2) 

28 

10 

11 

1 

13 

4 

15 

6 

22 

16 

14 



I. cs- 243 Jll...t.Mi* 
REF.No NOTE ~{if:~~ 

Part No. 

4710340100 

2 4710340200 
3 4710340300 
4 4710340400 

5 4710340500 
6 2430340900 
7 4710340700 
8 2430343300 

9 ZSB 15001 

10 ZSG15045 
11 ZSG15045 

12 ZSG15046 

13 4710341200 

14 ZSKl 1037 
15 ZMG06007 
16 ZSL12002 
17 2430340100 
18 2430341600 
19 2430343200 

20 ZSG24002 
21 ZSB12003 

22 ZMG08003 

KNEE LIFTER COMPONENTS( 1 /2) 
~ilj:~fM Name of Part iit~ WI tt 

QTY Remarks 

ttfltf.17t~ - - - - - - -Presser Bar Lifting Link - - - - - - - -
fil{$~!j!ji - - - - - - - - Presser Bar Lifting Spring - - - - - - -
:jtjl*¥.17t~ - - - - - - - Presser Bar Lifting Bar - - - - - - - - · l 

~*¥i£:WW - - - - - - - Side Connecting Bar - - - - - - - - - -
1i.t~~ - - - - - - - - - Link Base - - - - - - - - - - - - - -
i.ltl*¥ - - - - - - - - - Lifting Lever Connecting Rod - - - - - -
'.i.Eli ----------Link Collar -------------­

llfi.ff ---------AdjustingRod ----- ·-------- · 1 
~** -----.-----Screw 15/64-28 L=6.5 ______ _: __ 2 

tlf:* - - - - - - - - - - Hinge Screw 15/64-28 0=7.94 L=4.3 2 

~ff - - - - - - - - - - Hinge Screw 15/64-28 0=7.94 L=4.3 - - -

tlff. - - - - - - - - - - Hinge Screw 15/64-28 0=7.94 L=4.3 - - -
tl*-*' --- -------Hinge Screw ------------­

~~it}!kl**- - --- - --Screw 11/64-40 - - ----- - - - -
ti**- ----------Hinge Screw M6X 1 0=10 L=6 -----­
+J.ftl -:- - - - - - - - - - Nut 3/16-32 - - - - - - - - - - - - -
ti¥**.t.7tf.f - - - - - - -Presser Bar Lifting Link - -- - - - - -
ilfi~ - - - - - - - - -Knee Lifter Crank (Rear) - - - - - - - · 
;iH ----------Roller ---------------­

tiff ---.-------Hinge Screw 3/8-28 0.=12.5 L=17.2 --- · 

ti** ----------Screw 3/16-32 L=6.5 --------­

itl** - - - - - - - - - -Hinge Screw MS X 1.25 0=9.8 L=19 - -- -

29 



I ·. C·S - 2 4 3 DIJ:.111~ KN E E L I F TE R C 0 MP 0 N E NT S ( 2 / 2 ) 

12 

30 

I • 



I. CS-243 H~..t.Mf* 
REF.No NOTE ~i!J:~~ 

Part No. 
2430342000 

2 2430342200 
3 2430342100 
4 2430342600 
5 2430341700 
6 2430342700 
7 2430342800 
8 2430342400 

9 2430342904 
10 2430343000 

I I ZSD20003 

12 ZSD20003 

13 ZSB09009 

14 ZSB15041 
15 ZSBl 1015 
16 ZSB18001 
17 ZSD20004 
18 A7035-0A 

19 A7037-0A 
20 A7037-1A 
21 A7036-0A 
22 ZSD15007 

KNEE LIFTER COMPONENTS(2/2) 
~i!J:.:g filJ Name of Part 

Q'TY Remarks 
lit~$ - - - - - - - - -Knee Lifter Crank (Front) - - - - - - - 1 
ilt~f* - - - - - - - - - Knee Lifter Coupling Shaft - - - - - - -

Jlf~$ - - - - - - - - - Knee Lifter Coupling - - - - - - - - - -
ilt~~jt --------Spring Plate ------------­
IWltftlift~ --------Knee Lifter Shaft ----------­
~~Uf ---------Pin ----------------­

W.lii~~ -------·-Retaining Plate --------- ---
i'""Cfll= • J!f!JI{ - - - - - - - - - - Spring - - - - - - - - - - - -- - - - -

ilH~$(*1D -------Knee Lever Rod Asrn. --------­
fttJlttfleB~ --- - - - --Knee Lever Rod --- - --- ----· 1 

~**' ----------Screw 5/16-24 L==21 - - - -- - - -- 1 

~** ----------Screw5/16-24 L==21 --------­

~**' ----------Screw 9/64-40 L=5 ---------­

~** ----------Screw 15/64-28 L=14.5 -------­
~~ --'--------Screw 11/64-40 L=8.5 --------- 2 
tJ.ff ----------Screw 9/32-28 L=16 ---------· 
tlff - - - - - -- - - -Screw 5/16-24. 1-13 - - ------- 1 

~ttfletl~ --------Knee Lever Rod .-----------· 

1Wli'37'.ruf -- - -----Knee Guird - - ---- - --- - ---
1Wli5tif~~ -------Knee Plate -------------­
ml~~~ ~-------Retainer ---------------•** ----------Screw 15/64-28 L=14 _______ _:._ 1 

31 



J~CS-243 &~~~* BELT COVER COMPONENTS 

1 

5 

5 

32 



J . CS-243 Jl:*~Mf~ 
REF.No NOTE ~f4~~ 

Part No. 

2430335104 
2 2430335200 

3 2430335300 
4 ZSBl 1008 
5 ZSB15001 

BELT COVER COMPONENTS 
~i4~m Name of Part ¥!:~ 

Q'TY 

&:*iii A - -------Belt Cover A ----- - ------- f 

&:*iii B --------BeltCoverB ------------- 1 

&:*fi~~i:U~ -----Be'lt Cover Stud ------- ----· 
iii* ----------Screw 11/64-40 L=5 ---------· 2 
ft** ----------Screw 15/64-28 L=6.5 --------- 5 

fa tt 
Remarks 

33 



I 

I I K;CS-243 U~~* THREAD STAND COMPONEN TS 

1 

2 

34 



K. CS - 243 ~~P-111* 
REF.No NOTE ~i!f~~ 

Part No. 
1 

2 
A7050-0A 

ZMT05001 

THREAD STAND COMPONENTS 
~i!f:gfili Name of Part 

Q'TY Remarks 

~~ ----------Thread Stand ------------· 1 

*!It«**- - - - - - - - - -Wood Screw L=18 - - - - - - - - - - - 3 

35 



L .. C ·s - 2 4 3 ~t -~HNlll*' TAB L E C 0 MP 0 N ENT S 

1 

I ! 

36 



L. CS-243 ~t.!f!1&fMH~ TABLE COMPONENTS 

REF.No NOTE ~f*~~ ~f*-~fill Name of Part i4D ii il 
Part No. Q'TY Remarks 

&t!J!~ - - -------Table ----------------1 

2 
2430820100 
0 JWI -----------Stand ---------------- 1 

37 



M~CS-243 ~~ ACCESSORIES PARTS COMPONENTS 

1 
33 

?.6 

21 

roo-----~ 
~~ 4 :rrlrrrrr: 

2 ~--~--~ 

5 ~20 

28~ ~ 
11 

7 
23 34 

a 

29~ 
35 

. I 

30~ 

16 19 ~17 

~~ 25 

38 . 

~18 



M. CS- 243 6i1i!f ACCESSORIES PARTS COMPONENTS( 1 /2) 
REF.No NOTE ~ilf;J,Hj~ ~ilf~fjij Name of Part 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 #03 
33 #0 2 
34 #02 

Part No. 
A7001-0A 
A7012-1A 
2430912000 
4710113400 
ZSL12003 
471091 \005 
4710911100 
4710911000 
4710911200 
·1710911300 
4710911400 
ZSL06001 
ZSB09047 
ZSA09005 
ZSB15005 
2430119000 
2430911700 
F7022-0A 
ZSC18001 
A7026-0A 
A7011-0A 
A7000-0A 
A7010-2A 
A7010-0A 
EH7141-5A 
EH7 141-6A 
EH7 141 - 4A 
LG7200-0A 
LG7201-0A 
IN794#230 
4710183200 
0 
0 
ZSL 15004 

Note (;1~c) 

Note (;1gc) 

QTY 
!!!'a~~ ---------Cover ----------- - - --- 1 
iffi~ (i:fl) --------Oiler ---------------- 1 
""fim~ ---------Oil Pan --------------- 1 
~ti ----------Needle Thread Guide P in ----- --- 1 -
~W ----------Nut3/16-32 ------------- 1 
;m~ t.Il. ---------Oil PotAsm. ------------- 1 
iffi~~ ---------Oil Pot Cover ------------ · (1) 
;ru~ ------ - ---Oil Pot --------------- (1) 
~~ p;j - - - - - - - - - Frame Thread Guide - - - - - - - - - - ( 1) 
5i:ji~H& ------ - -- CoverStci:iper ------------ (1) 
~ ----------- Pin ----------------- (1) 
t«W ----- -----Nut 3/32-56 ------------- (1) 
~t.*- - - - - - - - - - - Screw 9/64-40 L=7 - - - - - - - - - - (1) 
~t*- -·---------Screw9/64-40L=3.5 --------- (1) 
~t.*- ------- - --Screw 15/64-28 L=12 --------- 1 
tt* ---------- Arm Support ------------- 1 
~~:H~ -------- -Head Hinge -------------· 2 
{&~~ ---- -- -- - Rubber Hinge --- -- ---- - - -· 2 
t«*-1: - - - - - - - - - - Screw 9/32-28 L=9.7 ~ - - - - - - - - 4 
ll1JtfiHt~ - - - - - - - - Vibration Preventing Rubber - - - - - - 4 
iUT ----------Nail - ---------------- 8 
I~~ ---------Accessory Box------------ 1 
~**ili!-T (:;*;: ) - - - - - - Screw Driver (large) - - - - - - - - - - 1 
tt**ili!-T ( 1j\) - - - - - - Screw Driver (small) - - - - - - - - - - 1 
1'~~tl**~T5mm - - Hexagonal Wrench Key(Smm)-~ - - - - · 1 
~jfj ~tt**~T4mm - - Hexagonal Wrench Key(4mm) - - - - - - 1 
1'~ ~!tH~~.'.f-3mm - - Hexagonal Wrench Key(3mm) - - - - - - 1 
~io:f& =F-(1 1 x14) ----Wrench(11X14) ----------- · 1 
M!Dtfi=F(9X10) - --- ·Wrench(9X10) ------------ 1 
lf - - - - ---- ---Needle (794 Nm=230-4) ------- - 1 
~ff ---i--------Bobbin ---- - - --------- 3 
~t.af-Hll - - - - - - - - Motor Connecting Rod Asm. - - - - - - · 1 
~lliiiJE:iiiffJ - - - - - - Supporting Arm - - - - - - - - - - - - 1 
~ifd -- - - - - - - - - - Nut 15/64-28 - - - - - - - - - - - - 1 

#02 ..... Optional part f~J.jlJ;±)t~~ 

#03 ..... H&M only H&Mtfj.faf~ 

Remarks 

39 



I N. CS-243 ~ilf ~S~.tfi til~P.lH& NUMERICAL PARTS-LIST (1/3) 

I ~fli=-~ll Jiti ~ilj:.~S ft ti ~ilf\tll Jiti ~ilf~ll Jiti 
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE 
2430111200 3-2 2430170900 15-9 4410143100 7-19 4710144700 11-4 
2430111300 . 3-3 2430180100 19-4 4410143300 9-24 4710144800 11-5 

II 2430111600 3-4 2430180300 19-5 4410143600 9-23 4710144900 11-6 
11 2430111700 3-8 2430181400 19-8 4410143700 9-6 4710145000 11-7 
I 1 . 2430111800 3-5 2430181600 19-7 4410143800 13-10 4710145100 11-8 

2430119000 39-16 2430182300 21-5 4410143805 13-9 4710150100 13-1 
2430122000 5-9 2430184200 19-10 4410145600 7-2 4710150200 13-2 
2430142000 7-13 2430335104 33-1 4410150100 9-22 4710150300 13-3 
2430142100 7-1 2430335200 33-2 4410150400 13-4 4710150600 13-6 
2430142400 7-5 2430335300 33-3 4410150500 13-5 4710150700 13-7 
2430160100 15-1 2430340100 29-17 4410151000 9-25 4710150800 13-8 

I 
2430160400 15-6 2430340900 29-6 4410151100 9-30 4710151500 13-12 
2430160600 15-16 2430341600 29-18 4410152500 13-11 4710151600 13-13 · 1 
2430160700 15-18 2430341700 31-5 4410270100 9-2 4710151700 13-14 
2430160700 15-21 2430342000 31-1 4410270200 9-9 4710151800 13-15 
2430160800 15-7 2430342100 31-3 4410270400 9-11 4710151900 13-16 
2430160900 17-1 2430342200 31-2 4410272200 9-8 4710152000 13-17 
2430161100 17-3 2430342400 31-8 4410272300 9-7 4710161000 17-2 
2430161300 17-5 2430342600 31-4 4410273000 9-10 4710161200 17-4 
2430161400 15-2 2430342700 31-6 4710113300 23-25 4710161600 17-6 
2430161500 17-18 2430342800 31-7 4710113400 39-4 4710161800 17-7 
2430161700 15-17 2430342904 31-9 4710120101 5-1 4710161900 17-8 
2430161700 15-20 2430343000 31-10 4710120201 5-2 4710162000 17-9 
2430162200 17-10 2430343200 29-19 4710120300 5-3 4710162300 17-11 
2430162700 15-8 2430343300 29-8 4710120400 5-4 47Wf80500 19-6 
2430163500 17-21 2430820100 37-1 4710121100 5-7 4710181300 19..:.9 
2430163800 17-19 2430911700 39-17 4710121300 5-8 4710181800 21-1 
2430164800 15-3 2430912000 39-3 4 710122100 5-10 4710181900 21-2 
2430164900 15-4 4410111005 3-1 4710122304 5-11 4710182000 21-3 
2430166000 17-22 4410121000 5-6 4710122500 5-12 4710l82100 21-11 
2430170100 15-10 4410140100 9-1 4710122601 5-13 4710182200 21-4 
2430170300 15-12 4410140200 9-5 4710142201 7-3 4710182400 21-6 
2430170500 15-11 4410140900 9-3 4710144401 111-1 4710182500 19-1 
2430170600 15-14 4410142300 7-4 4710144500 11-2 4710182600 19-2 
2430170700 15-15 4410142900 9-26 4710144600 11-3 4710182700 19-3 

40 



N. CS-243 ~14;m~w~~t~~~~ NUMERICAL PARTS-LIST (2/3) 
~14~lim J'[~ ~14~ft~ J'[~ ~14;m~ ~~ ~HHmDI ~~ 
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE 
4710182800 21-7 4710320800 25-4 A7011-0A 39-21 XB123001 23-13 
4710182900 21-8 4710320805 25-3 A70l2-1A 39-2 XB207002 15-22 
4710183000 21-9 4710320900 25-5 A7026-0A 39-20 XB207002 19-12 
4710183100 21-10 4710321000 25-6 A7035-0A 31-18 YB040016 19-23 
4710183200 19- ~ 1 4710321100 25-7 A7036-0A 31-21 YB040045 5-17 
4710183200 39-32 4710321200 25-8 A7037-0A 31-19 YD030020 13-26 
4710183800 19-20 4710321300 25-12 A7037-1A 31-20 YD050018 3-6 
4710183900 19-13 4710321400 25-13 A7050-0A 35-1 ZMG06007 29-15 
4710190100 5-24 4710321500 25-16 EH71A 1-4A 39-28 ZMG08003 29-22 
4710190200 5-25 4 710321 '100 25-17 EH7141-5A 39-26 ZMH06l105 9-12 
4710190220 5-26 47 !0321800 25-18 EH7141-6A 39-27 ZMH06005 9-14 
4710190230 5-27 4710321900 25-19 F7022-0A 39-18 ZMH06005 9-17 
4710190300 5-28 4710322000 25-14 H6014-0A 15-5 ZMH06010 9-13 
4710191301 5-5 4710322200 27-8 IN794#230 9-4 ZMJ06002 7-12 
4710310100 23-1 4710322300 27-9 IN794#230 39-31 ZMJ06002 9-18 
4710310100 27-4 4710340100 29-1 LG1275-0A 21-17 ZMJ06002 11-13 
4710310400 23-4 4710340200 29-2 LG4043-0A 7-6 ZMJ06002 15-25 
47 !0310500 23-5 4710340300 29-3 LG4044-0A 15-13 ZMJ06002 15-28 
4710310600 23-6 4710340400 29-4 LG4044-0A 15-19 ZMJ06002 15-29 
4710310700 23-7 4710340500 29-5 lG4044-0A 19-14 ZMJ06002 15-36 
4710310800 23- 8 4710340700 29-7 LG7200-0A 39-29 ZMJ08003 19-15 
4710310900 23- 9 4710341200 29-13 LG7201-0A 39-30 ZMJ08003 21 13 
4710311000 23-10 4710911000 39-8 RE000040 5-30 ZMT05001 35-2 
4710311100 23-11 4710911005 39-6 RE000080 7-21 ZSA08007 25-10 
4/10311200 23-12 I) 71 09111 00 39-7 RE000080 9-29 ZSA09005 39-14 
4710311400 23-14 4710911200 39-9 RE000080 11-17 ZSAl 1003 25-24 
4 7103 1 Hi05 23-15 4710911300 39-10 RE000080 15-39 ZSAl2005 15-26 
4710312000 23-16 4710911400 39-11 S1013-0A 3-7 ZSA15010 5-15 
4710313000 27-2 A1025-0A 23-2 WA100009 13-25 ZSA15010 19-17 
4710313005 ?7- 1 Al025-0A 27-5 WH208005 7-17 ZSA150l0 19-18 
4710313100 21- 3 Al 130-0A 15-23 WH208005 11-10 ZSA15010 21-12 
4710320100 25 - I A7000-0A 39-23 XA200100 9-21 ZSA15028 5-20 
4710320300 25-25 A7001-0A 39- 1 XA200130 15-41 ZSA15028 7-7 
4710320400 25- 27 A7010-0A 39-25 XA200160 5-14 ZSA15028 7-8 
4710320500 25- 29 A7010-2A 39-24 XA300080 21-16 ZSA15028 11-16 

41 



N. CS-243 ~ilf:;mli!!;~Ui~!~P.l!~ NUMERICAL PARTS-LIST (3/3) 
1f%i4~li! Wi~ ~itf~fil!; Wi~ ~i4~~ ~~ ~ilf:~li! Wi~ 
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE 
ZSA15028 21-15 ZSB11083 25-20 ZSG12046 23-18 ZSL 15004 39-35 
ZSA 15028 25-30 ZSB12002 13-20 ZSG12047 19-21 ZSL18001 5-18 
ZSA 15037 15-40 ZSB12003 29-21 ZSG15045 29-10 ZSL18001 5-31 
ZSA16010 7-9 ZSB12015 17-15 ZSG15045 29-11 ZSL 18001 7-15 
ZSA16011 15-30 ZS812016 13-24 ZSG15046 29-12 ZSL18001 17-14 
ZSAl 6025 5-23 ZSB12036 17-16 ZSG18014 15-31 ZSL18002 17-20 
ZSA16025 11-12 ZSB12036 21-20 ZSG18015 7-14 ZSL18003 19-16 
ZSA16029 15-34 ZSB15001 29-9 ZSG18015 17-23 ZSL18003 23-17 
ZSA16029 15-35 ZSB15001 33-5 ZSG20012 5-29 ZSL 18003 27-7 
ZSA16029 19 .. 22 ZSB15004 9-20 ZSG22002 7-16 ZSL22001 7-18 
ZSAl 6039 13-19 ZSB15004 27-13 ZSG22002 11-9 ZSL22001 · 11-15 
ZSB06002 3- 13 ZSB15005 39-15 ZSG24002 29-20 ZSL22001 15-32 
ZSB06008 25-9 ZSB15014 3-11 ZSH16001 5-16 ZSL22001 17-24 
ZS808001 27-11 ZSB15014 15-33 ZSH16005 7-11 ZSN16004 23-3 
lSBOBOOB 25-28 ZSB15015 7-10 ZSH16005 9-16 ZSN16004 27-6 
ZS809009 31-13 ZSB15019 17-17 ZSH16005 13-18 
ZS809010 15-27 ZS815032 21-21 ZSJl 6001 13-23 
ZSB09014 23-21 ZSB15041 3 ! -14 ZSK l 1037 29-14 
7580901 R 15-24 ZSB18001 31-16 ZSK15006 19-19 
ZSB09047 3-12 ZSC09005 23-23 ZSK18018 17-12 
ZS809047 23-22 ZSCl 1001 3-9 ZSKl 8019 7-20 
ZSB09047 23-24 ZSC ) 1001 3-10 ZSK18019 9-28 
ZSB09047 27-12 ZSCI 1002 21-14 ZSK18019 11-11 
ZS809047 39-13 ZSCl 1007 5-21 ZSK18020 17-13 
ZSB09061 13-21 ZSC18001 5-19 ZSK20009 15-37 
ZSBl 1008 33-4 ZSCl8001 39-19 ZSK20009 15-38 
ZSB1101'1 23-20 ZSD11010 21-18 ZSL06001 39-12 
ZSB11011 25-2 ZSD15007 31-22 ZSL08001 25-11 
ZSB11015 27-10 ZSD20003 5-22 ZSL09001 13-22 
ZSB11015 3 11-15 ZSD20003 31-11 ZSL 11002 21-19 
ZSBl 1022 9-15 ZSD20003 31-12 ZSLl 1007 25-22 
ZSB11041 9-27 ZSD20004 31-17 ZSLl 1007 . 25-23 
ZSBl 1042 9-31 ZSD20011 11-14 ZSLl 2002 29-16 
ZSB1l07 1 25-26 ZSGI 1057 25- 21 ZSL 12003 39-5 
ZSBJ 1076 9-19 ZSGl 1059 25-15 ZSL15002 23-19 

42 


	img001
	img002
	img003
	img004
	img005
	img006
	img007
	img008
	img009
	img010
	img011
	img012
	img013
	img014
	img015
	img016
	img017
	img018
	img019
	img020
	img021
	img022
	img023
	img024
	img025
	img026
	img027
	img028
	img029
	img030
	img031
	img032
	img033
	img034
	img035
	img036
	img037
	img038
	img039
	img040
	img041
	img042
	img043



